<EPA

United States industrial Environmen tal Researc h EPA-600/8-83-008 <L

Environmental Protection Laboratory April 1983
Agency Researc h Triangle Park NC 27711

Research and Development

Pollution Control
Technical Manual for
Koppers-Totzek
Based Indirect Coal
Liguefaction




EPA-600/8-83-008
April 1983

POLLUTION CONTROL TECHNICAL MANUAL
FOR

KOPPERS-TOTZEK-BASQED INDI MOAL LIQUEFACTION,

Contract
- 68-02-3137

Program Manager: Gregory G. Ondich
Office of Environmental Engineering and Technology (RD-681)
U. S. Environmental Protection Agency
401 M Street, SW
Washington, DC 20460

Project Officer: William J. Rhodes
Industrial Environmental Research Laboratory-RTP
Research Triangle Park, NC 27711
[...]
m- + p-Xylenes .000 .876
o-Xylene .000 .240
1,2,4-Trimethylbenzene .000 .818
1,3,5-Trimethylbenzene .000 .034
p-Ethyltoluene .000 .292
i-Propylbenzene .000 .014
1,2,4,5-Tetramethylbenzene .000 .436
1,2,3,5-Tetramethylbenzene .000 .063
1,2,3,4-Tetramethylbenzene .000 .023
p-Diethylbenzene .000 .198
Penta-Methylbenzene .000 .068
2-Methylnaphthalene .000 017
Total kmol 107.529 124.832
Weight (kg) 3,339.846 3,339.846

118



Section 3
Products/By-Products

3.5.4 Substitute Natural Gas (SNG)

The primary constituent of the SNG product (Stream 107) is methane with
smaller quantities of H2’ co, COZ’ N2, and Ar. Standards for pipeline gas
generally require that the CO content be less than 1000 ppmv, and it is
expected that the crude SNG product would be sufficiently upgraded to meet
this criterion. Trace quantities of metal carbonyls may be produced during
catalytic methanation, during gasification, or by reaction of CO and Ni or
Fe in piping. Nickel carbonyl at concentrations of about 0.01 ppmv was found
in product gas from the Lurgi gasifier at Westfield, Scotland (60). Operators
of the Lurgi gasifier at Sasol, South Africa, reported that carbonyls were
not present in measurable concentrations in the product gas from their faci-
1ity (69). Recent data from the Kosovo, Yugoslavia, Lurgi facility indicate
that carbonyls are not present to any appreciable extent in the desulfurized
process gases leaving the Rectisol unit (70). Carbonyl formation trends are
expected to be similar for K-T and Lurgi gasification systems.

3.5.5 LP Gas

The LP gas (Stream 106) from F-T synthesis will consist primarily of
propane and butane with smaller quantities of ethane, methane, and short-
chain olefins. As discussed in Section 3.4.5, it is not expected that coal-
derived LP gas will be significantly different in chemical composition than
petroleum-derived LP gas. However, this has not been verified with product
composition data from a commercial-scale production facility.

3.5.6 By-Product Sulfur (Stream 112)

Elemental sulfur is recovered as a by-product in the treatment of con-
centrated acid gases for air pollution control. The recovered sulfur may be
contaminated with a number of impurities. When the Stretford process is
employed, the by-product sulfur contains traces of vanadium, thiosulfate,
and thiocyanate. Claus sulfur may contain carbonaceous materials to the

119



Section 3
Products/By-Products

extent that the by-product is at times termed "black sulfur." Depending on

site-specific factors, the sulfur may be saleable or may need to be disposed
as a waste.

120



Section 3
Auxiliaries

3.6 AUXILIARIES

A number of non-pollution control auxiliary operations are associated
with a self-sufficient K-T indirect liquefaction facility. Included in these
are raw water treatment, power generation, process cooling, oxygen production,
and product/by-product storage. These support operations are sources of
additional waste streams which in many cases would be combined and treated
with the wastes generated in the main process train. The sections below pro-
vide brief descriptions of the most important auxiliaries and define the
expected characreristics of the major waste streams.

3.6.1 Raw Water Treatment

The source and characteristics of the raw water assumed for the K-T
indirect liquefaction plant location are presented in Table 3-22. The com-
ponent concentrations presented represent average annual conditions. Varia-
tions in raw water characteristics, while important in the design of a faci-
lity, are not addressed here because they do not greatly affect the charac-
teristics of the plant's most environmentally significant waste streams.

Makeup water quantity and composition that determine the raw water treat-
ment load for a K-T based indirect liquefaction facility depend primarily
upon the plant location, feed coal composition, synthesis route, and the
extent of condensate/wastewater reuse achievable. An accurate estimate of
the makeup water requirements would require detailed site specific water and
energy balances around the plant which are beyond the scope of this manual.
However, rough approximations of the makeup water requirements have been made
based upon the major water/steam consuming operations within the facility.
These operations are process cooling, coal gasification and slag quench,
raw gas cooling and dust removal, cyanide wash (water wash case), and shift
conversion.

Water/steam consumption for each of these operations has been incorporated
into their respective material flow estimates presented throughout this secticn

1217



Section 3
Auxiliaries

and are summarized in Table 2-23. The largest single consumer of makeup
water is the cooling water system (Section 3.6.3). Makeup requirements to
the cooling system are based upon published overall thermal efficiency data
for an Illinois No. 6 coal and different synthesis routes. Makeup water
requirements to the gas cooling and dust removal operation (Section 3.3.1)
are primarily dependent upon the soluble components in raw gas and dust,
particularly chlorides, and to coal moisture which is related to coal rank.
This requirement could decrease by as much as a factor of about three depend-
ing upon the feed coal composition. The other tabulated makeup water re-
gquirements are also dependent upon feed coal characteristics, but to a lesser
extent, and are expected to have relatively little effect upon the total
makeup water requirements.

TABLE 3-22. COMPOSITION OF RAW MAKEUP WATER

Assumed Source of Raw Water
Ohio River @ Grand Chain, I11.
Constituent (Ref. 71)

Concentration (mg/L)

HCO3 110
S04 60
Catt 36
Mgt 9
Nat 30
c1-* 15
DS 250
Si0, 6.5
pH 8.1

* 0
Estimated from TDS minus major constituents and equivalence of cations and
anions

122



Section 3
Auxiliaries

TABLE 3-23. ESTIMATED MAKEUP WATER QUANTITY FOR A K-T BASED INDIRECT
LIQUEFACTION PLANT (ILLINOIS NO. 6 COAL)

Process Makeup Water Quantity, m3/hr

Cooling Water 820 - 1207
Cyanide Wash 0 - 240
Gas Cooling and Dust Removal 230
Shift Conversion 160
Gasification 40
Boiler Bottom Ash Removal 13 - 80
Flue Gas Desulfurization 10 - 60
(Power Generation)

TOTAL 1270 - 2020

Raw water makeup requirements can be reduced by the selective reuse of
wastewaters. Systems with high makeup flow requirements, such as the cool-
ing water, cyanide wash, and gas cooling and dust removal systems, offer the
greatest potential for cost effective wastewater recycle/reuse. These sys-
tems have lower makeup quality requirements and will allow recycle of some
wastewaters without extensive pretreatment. The same is true of the ash
sluicing and flue gas desulfurization systems. The high quality makeup
requirements to boilers make it difficult to recycle all but the highest
quality wastewaters (e.g., methanation/compression condensates, boiler
blowdown, and selected reclaimed wastewaters) to the boiler feedwater treat-
ment system.

Figure 3-14 shows a raw water treatment scheme for producing makeup
water in the base plant. Systems with lower quality requirements may choose
to withdraw water after any step in the treatment process that meets their
requirements. For example, cooling tower makeup could be supplied directly
from the sedimentation/equalization ponds in cases where raw water is low in

123



el

RAW

RECLAIMED
WASTEWATER

BOILER

BLOWDOWN

WATER

SEDIMENTATION

AND

EQUALIZATION

@[ |

I
!
|
c
oacuLaTioN | ¢ !

METHANATION
CONDENSATE

Y AND

A

CLARIFICATION

® @

MAKEUP WATER TO

GAS COOLING AND DUST REMOVAL,
CYANIDE WASH, AND GASIFIER
QUENCH

BOILER
FEEDWATER
MAKEUP

1 FILTRATION —$1 DEMINERALIZATION —@->

<)

REGENERATION

CHEMICALS
RAW WATER
TREATMENT REGENERATION
SLUDGES WASTEWATER
-——— — — —— —
v
COOLING
TOWER NOTE:
MAKEUP DASHED LINES INDICATE
FLOW ALTERNATIVE
BACKWASH

Figure 3-14. Flow diagram for base plant raw water treatment system



Section 3
Auxiliaries

hardness, alkalinity, and suspended solids. Where any of these constituents
are present at high concentrations, raw water may require further treatment
by softening, coagulation, clarification, or filtration prior to its use in
the cooling water system.

The sedimentation and equalization step in Figure 3-14 includes with-
drawal of water and storage in a reservoir. This storage provides a reliable
supply of water to the facility that is independent of river flow, reduces
the impact of daily water quality variations, and allows sedimentation of
silts and other suspended material.

The raw water leaving the reservoir is treated in a sludge contact
clarifier followed by a filter and a demineralizer. The clarifier is fed
with lime, a coagulant, and a polymer to coagulate and/or flocculate fine
suspended solids. The treated water then passes through a sludge bed of
previously formed floc. This sludge contact enhances the agglomeration and
settling characteristics of flocculated particles. An added benefit of this
unit is a partial reduction in the calcium alkalinity. Boiler blowdown is
recycled to the raw water treatment loop at this point to provide a mechanism
for the removal of residual boiler feedwater treatment chemicals prior to
demineralization. A filter is also provided to protect the demineralizers
from solids carryover from the clarifier.

Demineralization is accomplished in two steps. Strong acid and base
ion exchange units are used as the primary treatment step, and a mixed bed
polisher is used as the secondary step. The waste streams generated as a
result of this treatment scheme are discussed below.

Raw Water Treatment (Clarifier) Sludges (Stream 300)

Excess sludge consisting of calcium carbonate, magnesium hydroxide, and
coagulated particulate matter is removed from the ¢larifier. Table 3-24
presents expected sludge production rates for varying suspended solids con-
centrations and estimated characteristics of this waste. The impact of

125



Section 3
Auxiliaries

suspended solids on the volume of sludge produced can be significant relative
to that of the chemical precipitates. However, even with high input TSS
levels, these sludges are low volume wastes which can easily be disposed of
independently or with gasifier or boiler ash or with flue gas desulfurization
sludges. This sludge could also be used as a neutralizing/scrubbing agent

to supply a portion of the scrubber makeup alkalinity requirements for a
throwaway FGD process.

TABLE 3-24. RAW WATER TREATMENT SLUDGE (STREAM 300) PRODUCTION RATES AND

CHARACTERISTICS
Sludge Production Rate

Suspended Solids Concentrations (mg/L) (Mg/hr)*

ot 0.135 - 0.176

10 0.172 - 0.224

50 0.332 - 0.432
Sludge Constituents Sludge Compositions (wt %)*

CaC03 38.0

Mg(OH)2 2.0

H,0 60.0

2

*S1udge is assumed to be 40% solids by weight

TClarifier sludge flows for the 0 mg/L suspended solids case derived from
calculations presented in Water and Waste Treatment Data, Permutit
Company, Inc., 1961

ﬁFS]udge composition figures are for case involving 0 mg/L of suspended
solids

Demineralizer Regeneration Wastewaters (Stream 301)

Table 3-25 summarizes the estimated characteristics of demineralizer
regeneration wastes from the strong acid and strong base exchangers. The
regeneration wastes from the mixed bed polisher will be comparable in dis-
solved solids to the compositions shown, but their flow will be intermittent

126



Section 3
Auxiliaries

and small compared to those from the primary ion exchange step. Regeneration
wastewater flow rates (Stream 301) are calculated as 9% of the total water
flow rate into the demineralizer. The boiler feedwater (Stream 33) makeup

is assumed to be approximately 180 m3/hr. At this makeup rate, the demin-
eralizer regeneration wastewater flow rate for I11inois No. 6 coal is approxi-
mately 18 m3/hr. Wastewater flow rates will vary by coal type and synthesis
process in the same manner as the raw water makeup requirements for the

boiler feedwater system. In addition, in an actual plant the regeneration
wastewaters may be produced on an intermittent basis and require flow equali-
zation prior to treatment.

TABLE 3-25. DEMINERALIZER REGENERATION WASTEWATER COMPOSITION* (STREAM 301)

Regenerated Wastewater for

Constituent I11inois No. 6 Coal Case
HCO§ 0
SO& 5,037
Catt 156
Mgt 89
Na* 1,758
c1- 167
(S 7,207
S'iOZ 72
pH 1.7

*A1] units are mg/L except pH. 33% regeneration efficiency and the use of
H2304 and NaOH as regeneration chemicals assumed.

TTotal dissolved solids calculated as a sum of the ions except Si0p.

127



Section 3
Auxiliaries

3.6.2 Power Generation and Process Heating

Self-sufficient indirect liquefaction facilities would require boilers
for power generation and heaters for various process units including coal
drying and pulverizing. In addition to boilers and heaters, other auxiliaries
could include dedicated gasifiers for producing Tow heating value fuel gas,
electrical generating units, and gas turbines. The size of the boiler would
be determined primarily by the extent to which electric drivers are used
versus steam or gas turbine drivers. Where electrical drivers are used,
steam demand for electricity production may differ (qualitatively and quanti-
tatively) from the case where steam drivers are used. When gas turbine
drivers are used, steam requirements would be greatly reduced. A large
number of possible auxiliary configurations exist, and it is beyond the scope
of this manual to perform the detailed engineering required to assess all of
these configurations. For purposes of analysis, electric drivers were
assumed to be employed to the maximum practical extent, and the electrical
energy needed is generated on-site.

A pulverized coal-fired boiler is assumed to supply the facility with
all steam not produced in process waste heat boilers (e.g., gasifier, shift,
synthesis). The boiler and associated systems are of conventional design
using a regenerative air heater which preheats the combustion air to 533K
by exchange with flue gas and an economizer to preheat boiler feedwater to
588K. Flue gas exits the system at 450K and bottom ash at 811K. Boiler
thermal efficiency is approximately 90% (LHV) for I1linois No. 6 coal.
Steam is used for process purposes (gasification, shift) for direct heating,
in turbine drivers for motive power (e.g., compressors), and for generation
of electric power. For certain purposes, steam superheating may be necessary.

As indicated earlier, 278,400 kg/hr of I11inois No. 6 coal (dry basis)
is being gasified to produce approximately 113 TJ/day of fuel grade methanol
and other products (methanol synthesis case). An overall plant thermal

128



Section 3
Auxiliaries

efficiency of 52.4% has been assumed for a K-T indirect liquefaction plant
employing methanol synthesis (3). The amount of boiler coal needed for
self-sufficient facility operation is then approximately 22,650 kg/hr (dry
basis) for a K-T based methanol plant. The quantity of coal feed to the
boiler will vary depending upon the type of coal being fired and the overall
plant efficiency. The overall plant efficiency is different for different
synthesis processes. Both Mobil M and Fischer-Tropsch syntheses are assumed
to be less efficient than methanol synthesis, approximately 44.8 and 40.0%,
respectively.

Coal requirements for hot gas generation associated with coal drying and
pulverizing operations are included implicitly in the overall plant thermal
efficiency. Therefore, using the overall thermal efficiency in estimating
the coal feed to the boiler, coal which may actually be consumed in the coal
preparation unit necessarily reports as boiler feed coal. The amount of coal
which would be combusted in-conjunction with the coal preparation operations
(assuming coal is burned rather than fuel gas) is dependent upon a variety
of factors including the ROM coal moisture and the residual coal moisture
requirements for coal gasification. For the subject I11inois No. 6 coal,
the coal consumption in coal preparation is estimated to be about 2500 kg/hr
(as received basis) which corresponds to about 10% of the feed rate to the